
Ohio Water Environment Association | Volume 84:4 | Issue 4 2011

Water Environment 
 Association

Preserving & Enhancing 
Ohio’s Water Environment 

Columbus OARS Tunnel 
page 44

Assessing Watershed 
Vitality 
Page 32

2011 WEFTEC Recap  
page 8 and 28

www.ohiowea.org

Buckeye Bulletin

Biosolids Workshop 
December 8, 2011

The Conference Center at NorthPointe

Register online at www.ohiowea.org 

Earn up to 6 Contact Hours - page 18

City of Pickerington WWTP
page 41



2                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2011

Unsurpassed personal customer service
[...]
stringent control processes to conform to AWWA/ANSI standards and beyond. Pratt valves 

have a pedigree of reliability and long service life which is why they are the valve of choice for 

the most discerning engineers and operators. Our engineers employ advanced technologies  

to design in durability, and our ISO 9001:2000 certified facilities manufacture valves that  

set the standards of quality for an entire industry.

Pratt valves represent a long-term commitment to both the customer and to a tradition  

of product excellence. This commitment is evident in the number of industries we serve.  

Pratt was the first to introduce many of the flow control products in use today, including the 

first rubber seated butterfly valve, still built with the same quality and reliability the industry 

has come to expect.



www.ohiowea.org                                                                                                                                                     37

ABBA REPLACEMENT PARTS 
“REPLACEMENT PUMPS, PARTS and ASSEMBLIES to fit all 
your ALLIS CHALMERS & FAIRBANKS MORSE water and 
wastewater pump models”

 Very Competitive Pricing - compared to the original 
equipment manufacturer

 Quality - fit, form & function, equal to or better than the OEM

PARTS AVAILABLE: Impellers • Casings & Volutes • 
Frontheads & Suction Covers • Backheads & Adapters • Wear 
Rings • Shafts & Sleeves • Seals & Glands • Bearing Frames & 
Housings

 

 

 

 

 

 

CONTACT US TODAY! 
Email: sales@pescollc.com     
Toll Free: 800 892 2009   Fax: 216 941 9916 
4548 Industrial Parkway, Cleveland, OH 44135  

Established 20 years ago – we’ve built up a lot of experience 
and a great range of products – we can provide you with the 
perfect pumping solution for your application.

PESCO Offers: 
 Large Stock holding
 Quality Products
 Great Product backup
 Outstanding Service
 Excellent Value
 In-house repair & servicing
 Fast ‘turn-around’ time

Suppliers Of: 
 Verderflex Pumps
 Barnes SH Series Submersible Pumps
 Netzsch Progressive Cavity Pumps
 Abba Replacement Parts
 Custom Built Package Pumping Systems
 

and much more…… 
 

 

 

A Pump for Every 
Purpose…… 
 Pumping challenge?  - We have the solution! 

 



38                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2011

One Team. Infinite Solutions.

Providing professional services in:
•	 Municipal	and	Industrial	Wastewater	Treatment

•	 Odor	Corrosion	and	Control

•	 Inflow/Infiltration	and	CSO

•	 Collection	System	Planning,	Analysis	and	Design

•	 Pumping	Stations

A
D

-C
A

-S
BR

-2
01

1J
A

N
11

-P
1V

1

Global Expertise. Local Strength.

Columbus
(614) 486-4383

Office (419) 528-1689    •    Fax (419) 528-1691
768 Touby Lane    •    Mansfield, OH  44903

www.ohioenv.com

Manufacturer’s Representative and Equipment Distributor
for the Ohio Municipal Water and Wastewater market.



www.ohiowea.org                                                                                                                                                     39

   Wet Infrastructure Solutions

   Planning & Design Engineering

   Sustainable Solutions

   Design-Build Project Delivery
www.mwhglobal.com

1300 E. Ninth Street 
Suite 1100
Cleveland, OH 44114
(216) 621-2407

1801 Watermark Dr. 
Suite 220
Columbus, OH 43215
(614) 324-2220

 
 

 
 

MANHOLE & WETWELL RESTORATION 
 
 
 
 
 
 
 
 
 

 
  

Prevents Corrosion & Stops Infiltration   
Stress Skin Panel Adds Structural Strength 
Restores Structure Walls to Original Levels  

Cost Competitive  
10-YEAR WARRANTY 

A 7’ DEEP MANHOLE CAN BE LINED IN 
LESS THAN 1 HOUR 

SpectraShield® Liner System 
www.spectrashield.com 



40                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2011

www.grwinc.com

100 E. Campus View Blvd/Suite 130 
Columbus, OH 43235 • (614) 825-4780

Infrastructure
Our Environment

The and

GRW | Engineers | Architects | Planners 

Preserving, Protecting, and 
Restoring Water Resources

Focusing on innovative ways Focusing on innovative ways 
l l dl l dto clean, move, control and to clean, move, control and 

conserve water to enhance conserve water to enhance 
quality of life while protecting quality of life while protecting 
the environmentthe environment

PRACTICAL INNOVATION, BY DESIGN™

101 Central Plaza South, Suite 400       One Cascade Plaza, Suite 710    
Canton, Ohio 44702                               Akron, Ohio 44308                        
330/455-7733                                         330/294-5996                                 
Fax 330-313-2282                                  Fax 330-315-0945              
cticanton@ctiengr.com                            www.ctiengr.com

TM

1-877-244-9340
direct line 1-800-928-7867

fax 1-877-414-4316 www.clarusenvironmental.com
ad0131

quality  •  service

innovation  •  integrity

BRINGING IT ALL 

TOGETHER The Fusion Series combines anaerobic, aerobic, 

recirculation, fixed film and backwash processes to 

provide advanced wastewater treatment. 

Fusion Series units are now available in treatment 

capacities up to 4,000 gpd. Residential and 

commercial installations are simple, making it the 

natural choice for new construction, repairs, 

subdivisions, and environmentally sensitive areas.

Your Peace of Mind is Our Top Priority™

Larger Sizes

Now

Available

Same
Easy

Installation



www.ohiowea.org                                                                                                                                                     41

could operate at a flow of 1.6 MGD on a consistent basis and still 
meet its NPDES permit requirements. As a result of the test, Ohio 
EPA granted an increase in the plant’s rated capacity from 1.2 to 
1.6 MGD.
In 2007, the plant began to exceed its NPDES permit requirements 
for total suspended solids (TSS) and total dissolved solids (TDS). 
There was also a real concern over the amount of current flow 
available with respect to the number of Permits-to-Install (PTI) 
that were granted. According to the table “Estimated WWTP Flow 
from Collection System Expansion” obtained from Ohio EPA and 
dated May 17, 2007, the City of Pickerington’s sanitary system 
had a baseline flow of 1.25 MGD with a projected new flow based 
on PTI’s issued of 0.81 MGD. Based on these flows, the plant 
should have been operating at 2.06 MGD, about 0.46 MGD above 
the plant’s rated capacity. However, that year through May 2007, 
the plant was averaging 1.47 MGD. The difference between the 
theoretical and measured flows was due to the fact that some of 
the new flow PTI’s had not been built. It may also be due to the 
conservative engineering assumptions that lie behind the estimated 

Pickerington’s original wastewater treatment plant 
was constructed in 1974 at 525 Hill Road South. 
The original plant was built on the east side of 
Sycamore Creek and consisted of two round tanks. 
Each of the two tanks consisted of a central clarifier 
surrounded by an outer circle with two-thirds under 
aeration as activated sludge and the remaining third 
as aerobic sludge digestion. The plant was rated at 
0.58 MGD.
The Administration building housed a process 
control lab, office, MCC room, and restroom. On 
the first sub level, the blowers and pumps provided 
a constant loud hum in the concrete building. After 
descending down a spiral staircase three levels, you 
would have found the bar screen and grit removal 
channels. These were manually cleaned with rake 
and shovel, and then carried up two levels in trash 
bags. This plant served the village until 1987.
The plant was expanded in 1987 to increase 
capacity to 1.2 MGD. The original tanks were 
converted to sludge digesters. A high rate trickling filter was added, 
followed by a small polishing aeration tank. The flow then passed 
through two small clarifiers and a chlorine contact tank. Sulfur 
dioxide was fed after the contact tank for de-chlorination. The small 
administration building was converted to a maintenance shop and 
a new administration building was built. The new administration 
building housed a modern lab, a generator room, and a blower 
room. The MCC room doubled as the operators’ office, and a locker 
room/restroom was built. Attached to the rear of the administration 
building was the screen room and grit removal. Eventually three 
static fine screens were in service with cyclone de-gritters located 
under them. 
The 1987 plant was abandoned in 1995 when a new plant was 
constructed. The structures from the 1987 plant are still present, 
but inoperable. 
Due to land restrictions, the 1995 new plant moved the bulk of the 
process to the opposite side of Sycamore Creek. The new treatment 
plant was rated at 1.8 MGD. Because the trickling filter from the 
1987 plant was included in the 1.8 MGD design, and was later taken 
out of use, the plant capacity was reduced to 1.2 MGD. 
The headworks consisted of a Schrieber front loader bar-screen, 
followed by Schreiber grit and grease removal system. The flow 
then passed through two trains of modified extended air tanks for 
biological treatment, followed by two 60’ x 15’ traveling bridge 
clarifiers. The flow then passed under Sycamore Creek to enter 
the tertiary filter building. The filters were IDI traveling bridge 
sand filters. Each consisted of 80 cells and had a traveling bridge 
backwash system. Following the filters, an IDI vertical UV system 
was installed, with post air as the last step before discharge. The 
tertiary filters, UV disinfection, and post aeration systems were built 
on the east side of Sycamore Creek to enable the City to utilize the 
existing outfall into Sycamore Creek.
In 2004, the City hired R.D. Zande to complete a stress test of 
the WWTP to extract additional plant capacity while it evaluated 
future expansion possibilities. Zande’s results showed that the plant 

Plant Profile

continued on page 42

THE CITY OF PICKERINGTON WATER RECLAMATION DEPARTMENT 
by David Jackson, WWTP Chief Operator, and Brenda VanCleave, P.E., Staff Engineer

One of the unique aspects of the Pickerington WWTP is the closeness of its neighbors. The wastewater 
treatment plant has been in this location since 1987. These homes were platted in 2002 and built in 2005. 
These homes have a great view of the aeration tanks.

This sign is located along the rear property line of the WWTP to notify neighbors of 
what is located here. Pickerington has learned from residents who have purchased 
these homes that their sales agents have told them various things such as the City 
was going to relocate the plant and that the plant was for “water treatment”.



42                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2011

Plant Profile

11 microns. Following the filters, four new UV banks were added 
to the existing channels and the post aeration was increased. An 
online temperature probe, auto-sampler, and an effluent flow meter 
were added to the effluent line.
The administration building has been remodeled. All of the 
equipment from the blower room was removed and insulation, 
drywall, carpet, and a drop ceiling were installed, converting it to an 
office for the operators. The generator was relocated to south of the 
new blower/MCC building and the generator room was converted 
to a kitchen/break room. Lastly, the old MCC room was cleared of 
unnecessary equipment and became the Chief Operator’s Office.
As mentioned above, the plant expansion addressed the TSS and 
flow issues; however, a solution to reduce the total dissolved 
solids (TDS) concentrations to be within NPDES limits was still 
needed. TDS essentially passes through the conventional treatment 
processes used at the plant unscathed. A separate study was done to 
evaluate the options available to treat the problem. Many solutions 
were contemplated, but the three that were the most viable were 
the following:

66 Install a groundwater well at the wastewater plant to dilute 
the WWTP’s final effluent during times when TDS is 
typically high, 

66 To stop softening the water during times when TDS runs 
high; or,

flow for each PTI. Luckily for the City, residential development 
had drastically slowed. This provided a bit more time to expand 
the plant.
After much analysis and study, it was decided that the best 
expansion method given the City’s financial situation and timetable 
was to expand the plant to 3.2 MGD by building on to the existing 
conventional treatment system. By expanding to 3.2 MGD, the 
City’s capacity and TSS issues would be addressed for a projected 
10+ years. The expansion, however, would not address the City’s 
TDS concentrations. A separate study was initiated to evaluate 
these options and is discussed later in this article.
In 2010, two new aeration tanks were added, mirroring the existing 
aeration. At the headworks, the front loader bar screen was replaced 
with a band screen and compactor. The grit and grease removal 
remained the same with new equipment replacing the old. A single 
large 90’ x 15’ clarifier was added, as well as an additional Return/ 
Waste pump station. Two additional aerobic digesters brought 
the total aerobic digestion capacity to 955,719 gallons. With the 
operators’ preference for decant to be fed to the aeration instead 
of the headworks, a new decant pump station was built. A second 
20” line from the new treatment train crosses under the creek to 
meet the original line as it enters the filter building. The traveling 
bridge sand filters were removed and replaced by three Siemens 
disk filters. The filters have a polyester media with a pore size of 

Photo of disc filters which were installed as part of the 2009 expansion. 
They replaced sand filters as the means of tertiary treatment.

This is the newly installed reverse osmosis system 
at the Pickerington Water Plant. 

Newly installed clarifier #3 Hydro-Dyne influent screen



www.ohiowea.org                                                                                                                                                     43

Plant Profile

66 Convert the ion exchange softening system at the water 
plant to a reverse osmosis (RO) system.

The groundwater dilution well at the wastewater plant was ruled out 
for a variety of reasons. Calculations showed that the well would 
have to provide 2.11 MGD of water to adequately dilute the TDS. A 
well capacity of 2.11 MGD would likely result in the drawdown of 
any nearby groundwater wells. There are 12 properties that use well 
water within 2200 feet of the WWTP. It was also possible that the 
well water would have to be treated to remove natural background 
elements (iron and manganese) prior to disposal, which would have 
added to the cost and maintenance of this option. Finally, it was 
perceived to be wasteful to spend $200,000 (plus the costs and 
maintenance of iron and manganese treatment equipment) only to 
dump groundwater directly into the stream unused.
Initially, the City did stop softening the water during times when 
TDS concentrations were high (summer months during periods 
of little to no rain). Because of this, private businesses began 
to heavily promote the installation of ion exchange home water 
softeners. Concern over the addition of TDS discharge from the 
home softeners into our sanitary waste stream caused us to rethink 
this option. It was also difficult to justify providing our water 
customers with a poorer quality of water given that the City was 
in its third year of five rate increases of 13%. 
Finally, the City decided it would be best to treat the TDS problem 
at the water plant by replacing its existing ion exchange system with 
a reverse osmosis system. While the initial cost was high at around 
$1.89 million, cost analyses showed only a $0.10 per month water 
bill increase because the initial cost of the project would be offset 

Grit removal Aeration tanks

by the operational savings from not using over $200,000 per year in 
salt. It was also seen as favorable because we would be providing 
our residents with a better, more consistent quality of water. And, 
while we would still be producing TDS from the RO waste, we 
would not be adding any additional TDS from the salt. The amount 
of TDS added from the RO system would be low enough that we 
should not have any NPDES permit violations. Prior to switching 
to reverse osmosis, our TDS concentrations ranged from 1,500 
to 3,900 mg/l. Initial results show our TDS concentrations in our 
wastewater treatment plant effluent have been reduced to around 
900 mg/l, well below our NPDES limit of 1,632 mg/l.
Having been in operation for a year, the WWTP 
is now running very well. The dedicated, hard 
working operating staff is pleased with the final 
product. The RO system went online August 
31st and is still undergoing some fine-tuning. 
A special thank you goes out to City Staff and 
all the consultants involved who have helped 
make the City’s water and sanitary facilities 
what they are today – great assets to our 
residents!
Brenda VanCleave, P.E.
Staff Engineer
bvancleave@pickerington.net

David Jackson
WWTP Chief Operator

Visit ohiowea.org to register online 
for OWEA state, section, and committee events

Most OWEA Events are listed in the Featured Events Section at www.
ohiowea.org. Save time and postage by registering online for upcoming 
OWEA state, section, or committee workshops, meetings, and training 
sessions. You will receive immediate confirmation of your registration and 
can indicate your choice of payment options for each particular event. 



44                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2011

Technical Article

Project Need and Background
The City of Columbus completed a Wet Weather Management 
Plan (WWMP) in July 2005 in response to two consent orders 
from the Ohio Environmental Protection Agency (OEPA). The 
first consent order called the “Sanitary Sewer Overflow (SSO) 
Consent Order” mandated the development of a Capacity, 
Management, Operation, and Maintenance (CMOM) Program 
and specified its requirements. A System Evaluation and Capacity 
Assurance Plan (SECAP) was part of the CMOM program. The 
second consent order called the “Combined Sewer Overflow 
(CSO) Consent Order” mandated the development of a Long 
Term Control Plan (LTCP) in compliance with the requirements 
of the U.S. EPA CSO Control Policy. The WWMP includes the 
SECAP and the LTCP in one integrated report.

According to the CSO Consent Order, the LTCP improvements 
need to be fully implemented as soon as practicable, but no later 
than 2025, with an intermediate control level required by June 
1, 2015. The 2015 level of control is to provide a “significant” 
reduction in the current average-annual CSO discharge volume. 

A requirement of the Consent Order between the City of Columbus 
and the OEPA is to reduce the negative environmental impacts on 
the Scioto River caused by Combined Sewer Overflows (CSOs). A 
critical component of the LTCP is the proposed OSIS (Olentangy 
Scioto Interceptor Sewer) Augmentation Relief Sewer (OARS). 
Through the use of the OARS tunnel, CSOs that currently 
overflow to the Scioto River can be consolidated, and their flow 
conveyed to the Wastewater Treatment Plants (WWTPs) for 
biological treatment and/or to overflow less frequently in an area 
that is less likely to have public contact, which is at a CSO outfall 
near the Jackson Pike WWTP. Most significantly, the Whittier 
Street Storm Standby Tank (WSST) overflows (1.6 Billion 